Y —

PARTS LIST
IN—Y) X

SK-2B-1
SK-2B-20-1

all

SEIKO SEWING MACHINE CO., LTD.







EPN

CONTENTS

Page
RIBEAN— T ANAYT commmmmee e 1,2
ARM SPOOL PIN, COVER, OIL CUP
ﬁ*&\ %gjﬁ% ________________________________________ 3, 4
FACE PLATE, THREAD TENSION
e 5, 6
ARM SHAFT
BHE oo 7,8
NEEDLE BAR
A, FEA oo mme e 9,10
ARM SHAFT (UPRIGHT), ROTATING HOOK SHAFT
P N 7 R 11, 12
PRESSER BAR, FEED FOOT
FEYBEFE - - e e 13, 14
UPPER FEED MECHANISM
TREUME oo 15,16
LOWER FEED MECHANISM
4 DS 17,18
FEED REVERSING MECHANISM
NIV =R cmmm e 19, 20
BELT GUARD
ARBMT - m e 21, 22
ACCESSORIES 1
=17 -y S e 23, 24
ACCESSORIES 2
BUFEER  mmmmmm e 25, 26

OPTION




ARM SPOOL PIN, COVER, OIL CUP

RIAE-HIN—FAIVhyT

\
\ N .
1 \
<——— ———— —— \ \
—) T ! VNN
noo NI \
" \ ! \ \
~ " V _. NN AN
[ ~ \
__r ! | I N \
/ 4 1 v, A
[N I N N,
’ oy A H N\ \
1 1 . h | \ AY AY
— - / -~ LY Y,
: 7
/
'
/




RIE-HIN—FAIHhyT
ARM SPOOL PIN, COVER, OIL CUP

O ;
No. P"i‘g‘fﬁ_ gﬂﬁf & £ PARTS NAME
1 1997 1 |XFEH/N— THREAD TAKE-UP LEVER COVER
2 15007 2 |KFEHN—LEHRL SCREW 9/64X40 L=10
3 1782 1 (EEH/ A — ARM SIDE COVER
4 8093 1 |[BIEH/A—1EHHRL THUMB SCREW 9/64X40
5 1436 1 |E# ARM TOP COVER
6 10704 1 |EHRERLC SCREW 3/16X28 L=6.5
7 10703 1 | BRIy v— WASHER
8 1435 1 |RIIEE ARM SPOOL PIN BUSHING
9 1434 2 |RIE ARM SPOOL PIN
10 1437 2 |AAIhyT1/4) OIL CUP (1/4)
11 10721 4 |EADYT(1/4) BALL TYPE OIL CUP (1/4)
12 10959 2 | 7—LILtE ARM RUBBER CAP
13 30046 1 [7—REE1EDHHL SCREW M4X0.7 L=4




EfR - RERAF
FACE PLATE, THREAD TENSION

1\ ‘

2%@%@




ER - R EHF

FACE PLATE, THREAD TENSION

N D
No. |oARTS o QT & &

1 | 1724 1 |ER FACE PLATE

2 | 1427 1 |ERiEDHRL SCREW 15/64X28 L=19.5

3 | 6029 2 |(EMRLEHRAL(T) SCREW 3/16X28 L=16

4 | 1428C 1 [ERKARE-REYV)THE SLACK THREAD REGULATOR COMPLETE
5 | 1428 1 |ERKAE SLACK THREAD REGULATOR

6 | 1314-03 | 1 |[HRBEYILYT SLACK THREAD REGULATOR THREAD EYELET BUSHING
7 | 1314-04 | 1 |REYVLTFEDRL SCREW 3/32X56 L=6.5

8 | 6333 1 |ERKAELESHRLC (L) SCREW 9/64X40 L=6.5

9 | 8040 1 |ERKAELESHRLC(T) SCREW 9/64X40 =8

10 | 10683 1 |%#E FACE PLATE THREAD GUIDE (UPPER)
11 | 3052 1 |&R#EEHHRL SCREW 9/64X40 L=4.5

12 | 1429 1 |ERRE FACE PLATE THREAD GUIDE

13 | 1430 1 | EARAE B R FACE PLATE THREAD GUIDE (LOWER)
14 | 8040 1 |ER/DREESRLC SCREW 9/64X40 L=8

15 | 1423C 1 | KEAFm#A TENSION RETAINING DISK COMPLETE
16 | 3069 1 [REAFECN) TENSION SCREW STUD (UPPER)

17 | 1423 2 |(XKE$Fm TENSION RETAINING DISK

18 | 8078 1 [i@&IER G SPIRAL SPRING (SMALL)

19 | 8079 2 (B—LybkFvk THUMB NUT 1/4X40

20 | 1424 1 | E&#E THREAD GUIDE (UPPER)

21 | 8040 1 | E&RELEHRLC SCREW 9/64X40 L=8

22 | 1778 1 | T&RE THREAD GUIDE (LOWER)

23 | 2067 1 | FTRELEOHHL SCREW 11/64X40 L=6

24 | 1411 1 | E5HHR TENSION RELEASING LEVER

25 | 1413 1 |RPEDIRRT Y TENSION RELEASING LEVER SPRING

26 | 1412 1 |RPEHIRE L HINGE SCREW 9/64X40 L=3.5

27 | 1421 1 |RPZHEY PIN

28 | 6383 1 |RIAFHLEDHRL SCREW 15/64X28 L=10

29 | 1258C 1 |AREAF#H (K. M (#R) TENSION COMPLETE

30 | 1414 1 |%RAFE THREAD TAKE-UP SPRING REGULATOR
31 | 1417 1 |##BhE4a THREAD TAKE-UP SPRING

32 | 1416 1 |REYIER THREAD TAKE-UP SPRING LEVER

33 | 1258 1 [IE45AE THREAD TAKE-UP SPRING ADJUSTING SLEEVE
34 | 1415 1 |RIAFHEXK) TENSION SCREW STUD (LOWER)

35 | 1419C 1 |FAFmM(N-50) 48 TENSION DISK COMPLETE

36 | 1419 1 |FAFmM(AN) TENSION DISK (INNER)

37 | 1420 1 |FAFm(4%) TENSION DISK (OUTER)

38 | 3071 1 |—m TENSION RELEASING DISK

39 | 1422 1 |i@B&IER (XR) SPIRAL SPRING (LARGE)

40 | 1257 1| @R (F) R # FACE PLATE THREAD GUIDE (LOWER)
41 | 6333 1 |lEoHHhl SCREW 9/64X40 L=6.5




L&
ARM SHAFT




L%

ARM SHAFT
n A = %
No. oARTS No | Q1Y & &
1 1448-A 1 |[F—=1— PULLEY
2 1327 3 |7—U—Lt®HRl SCREW 5/16X24 L=13
3 6047 1 |7—U—# LAl SCREW 5/16X24 L=14
4 1240 1 | LEh ARM SHAFT (HORIZONTAL)
1480 1 | E%h (20"F) ARM SHAFT (HORIZONTAL) (FOR MODEL 20”)
5 1241 1 | LE8ARIL(B) N7 ARM SHAFT (HORIZONTAL) BUSHING WITH PIPE (REAR)
6 1260 1 | E&#ARIL () 1EDHRL SCREW 15/64X28 L=10
7 1325 1 |EEARIL(R) TTILE ARM SHAFT BUSHING FELT
8 1330 1 | REY—H/ " —hUt ARM SHAFT GEAR COVER WITH SCREW
9 1331 1 | R¥v—hA—1kHhl SCREW 9/32X20 L=24.5
10 | 1454 1 |F¥v—h/\—H OIL CAP
11 | 1242 1 |R¥v— ARM SHAFT GEAR (LARGE)
12 | 1329 3 [KRFv—LHHl SCREW 1/4X40 L=10
13 | 1775 1 | ETF&EYAYR FEED LIFTING ROCK SHAFT CONNECTING ROD
14 | 6029 2 | EFEYOVRHESOHRL SCREW 3/16X28 L=16
16 | 1243 1 | ETF&EYAL FEED LIFTING ECCENTRIC
17 | 6383 2 | ETFEYALILESHAL SCREW 15/64X28 L=10
18 | 1727 1 3Ok (k) FEED ROCK SHAFT CONNECTING ROD (UPPER)
19 | 1452 1 |3ZAyk (k) 7Lk OIL FELT
20 | 1256 1 |3OayR(E)7z)LMMRZ OIL FELT STOPPER
21 1726 1 |EYHL FEED ECCENTRIC
22 | 1725 1 EVEREAL FEED ECCENTRIC ADJUSTING DISC
23 | 1245 1 |hLxs FEED ECCENTRIC ADJUSTING FLANGE
24 | 1354 1 |hLERL(A) SCREW (A) 3/16X32
25 | 1355 1 |hLERL(B) SCREW (B) 3/16X33
26 | 1356 1 |RElE FEED ECCENTRIC FRICTION SPRING WASHER
27 | 6360 2 |(ALEBERLCFVE NUT 3/16X32
28 | 1246 1 |hLtBEr—R FEED ECCENTRIC ADJUSTING FLANGE COUPLING
29 | 1329 5 [hLEET—REHAL SCREW 1/4X40 =10
30 | 1322 1 | LEHASIL (R ARM SHAFT BUSHING (FRONT)
31 1309 1 | E&A%2)L (FD) 1EHRL SCREW 9/32X28 L=11
32 | 1325 1 | EERARIL (BT 7TILE ARM SHAFT BUSHING FELT
33 | 1237 1 | EZEYHL UPPER FEED ECCENTRIC
34 | 1307 1 |9509F—avhi NEEDLE BAR CRANK
35 | 6322C 1 | A+ESRC4T ) THREAD TAKE-UP CRANK PIPE COMPLETE
36 | 6323 1 | A+ENR14TRL SCREW 3/16X32 L=14.5
37 | 6322 1 |A+ESAT THREAD TAKE-UP CRANK PIPE
38 | 8004 1 (#0520 91EH1L (R) SCREW 9/32X28 L=17
39 | 1309 1 |#EI52001EHAL () SCREW 9/32X28 L=11
40 | 8023-B 1 |$HEISIA2IIIIEY TAPER PIN (3.5 X 40)
41 1377 1 EVEREL/N— FEED REGULATING LEVER
42 | 1378 1 |EYSREEL/AA—E R HINGE SCREW 9/32X28 L=22
43 | 1379 1 [FEYEREL/A—IEh FEED REGULATING LEVER SPRING




Ea e
NEEDLE BAR

21\ S 19 14 /
e

(=0
\




it

NEEDLE BAR
hod =] = ¥
1 | 1314C 1 | XFUR)H THREAD TAKE-UP LEVER COMPLETE
2 | 1314 1 |X¥#F THREAD TAKE-UP LEVER
3 | 1314-03 | 1 |RBEYILY THREAD TAKE-UP LEVER THREAD EYELET BUSHING
4 | 1314-04 | 1 |HRBYYTFEORL SCREW 3/32X56 L=6.5
5 | 1313 1 | AT+EIZVY THREAD TAKE-UP CRANK
6 | 1317 1 (&8IO5 NEEDLE BAR CONNECTING LINK
7 | 1318 1 |&HHEaE NEEDLE BAR CONNECTING LINK STUD
8 | 8089 2 |EtHElREREoORl SCREW 3/16X32 L=11
9 | 1319 1 |#HEREAE NEEDLE BAR CONNECTING LINK STUD SLIDE BLOCK
10 | 1453 1 |85 FERNFE NEEDLE BAR CONNECTING LINK STUD SLIDE BLOCK GUIDE
11 | 8100 2 |ERFELEDHRL SCREW 9/64X40 L=6.5
12 | 1316 1 |EHRLC COUNTERCLOCKWISE SCREW
13 | 1315 1 | REEY THREAD TAKE-UP LEVER LINK HINGE PIN
14 | 1786 1 |RXFEVLEHRL SCREW 15/64X28 =12
15 | 1438 1 | RBEVHHS OIL WICK
16 | 2067 1 |XPFEVHgRL SCREW 11/64X40 L=6
17 | 2092 1 Esa7 SPRING-TYPE PIN
18 | 1455 1 oA T S OIL WICK
19 | 1311 1 [&HEARIL(LE) NEEDLE BAR BUSHING (UPPER)
20 | 1536 1 [EHEARILCT) NEEDLE BAR BUSHING (LOWER)
21 | 8097 2 |g#HEAZLIESHRLC SCREW 15/64X28 L=5
22 | 1310 1 |&t# NEEDLE BAR
23 | N1124 1 [#1(DDx 1) #24 NEEDLE DDX1 #24
24 | 1320 1 |&tbe&H (RLfT) NEEDLE CLAMP WITH SCREW
25 | 8059 1 |$#tiEHRL SCREW 15/64X28 L=10
26 | 1321 1 (&HiERE NEEDLE CLAMP THREAD GUIDE
27 | 3052 1 |EHELRELEDRL SCREW 9/64X40 L=4.5
28 | 1380 [ Eag THROAT PLATE
29 | 1381 2 [8tiRiESHAL SCREW 3/16X28 L=7
30 | 1382 1 [ARE&E) BED SLIDE (RIGHT)
31 | 1381 2 [ARE)LHAL SCREW 3/16X28 L=7
32 | 1383 1 |AR(E) BED SLIDE (LEFT)
33 | 1384 1 |AREER BED SLIDE SPRING
34 | 8031 2 [AREERILEHRL SCREW 3/32X56 L=4




AL - T o
ARM SHAFT (UPRIGHT), ROTATING HOOK SHAFT

0

AN




L% - T o
ARM SHAFT (UPRIGHT), ROTATING HOOK SHAFT

PR
No. |oARTS o QT & oz

1 | 1333 1 |3L&h ARM SHAFT (UPRIGHT)

2 | 1247 1 |hFy— ARM SHAFT (UPRIGHT) GEAR (UPPER)

3 | 10828-A | 3 |/hFy—iEHHL SCREW 1/4X40 L=5

4 | 1334 1 |3iLEmARIL (L) ARM SHAFT (UPRIGHT) BUSHING (UPPER)
5 | 1335 1 [ZEHARIL(TF) ARM SHAFT (UPRIGHT) BUSHING (LOWER)
6 | 11486 2 (MLEAZLIEDHRL SCREW 15/64X28 L=8.0

7 | 1248 1 |38V —(TF) ARM SHAFT (UPRIGHT) GEAR (LOWER)

8 | 10828-A | 3 |IMAEHFVY—(T)iHRL SCREW 1/4X40 L=5

9 | 1337 1 [ FE#XvY—Hh/\—HL ) ROTATING HOOK SHAFT GEAR CASE WITH SCREW
10 | 1331 1 | FEFvY—h/N\—i1tHAl SCREW 9/32X20, L=24.5

11 | 1454 1 | TE#¥v—Hh/\—hig SCREW 1/4X28, L=5

12 | 1338 1 | TEh ROTATING HOOK SHAFT

1481 1 | F%h (20" F) ROTATING HOOK SHAFT ( FOR MODEL 20”)

13 | 1248 1 | TéE¥v— ROTATING HOOK SHAFT GEAR

14 | 10828-A | 3 |TFEHFVY—1EHHRL SCREW 1/4X40 L=5

15 | 1340 1 | TEARIL (1) ROTATING HOOK SHAFT BUSHING (BACK)
16 | 1339 1 [ TFEARIL (R ROTATING HOOK SHAFT BUSHING (FRONT)
17 | 1327 2 [TEAR)LIESHRL SCREW 5/16X24 L=13

18 | 17026 2 [TFEHAZILTTILE OIL FELT

19 | 1342 1 | T&#h>— ROTATING HOOK SHAFT COLLAR

20 | 8097 2 [TEhZS—1EHHL SCREW 15/64X28 L=5

21 | 1343C 1 |hvEH ROTATING HOOK AND BOBBIN CASE COMPLETE
22 | 1343-3C | 1 |sHFEHE ROTATING HOOK COMPLETE

23 | 1343-8C | 1 |"REV S —R# BOBBIN CASE COMPLETE

24 | 1855-01 1 |9hELE ROTATING HOOK BASE

25 | 1855-02 | 3 [MmZEiEHAL SCREW

26 | 1343-03 | 1 [4iHE ROTATING HOOK

27 | 1855-04 | 3 [#HFELESHRL SCREW

28 | 1343-05 | 1 |AMFHRZ BOBBIN CASE HOLDER

29 | 1343-06 | 1 |AMERZIEHR BOBBIN CASE HOLDER SPRING

30 | 1855-07 | 1 |AMFEHZ(ERIEHRL SCREW

31 | 1343-08 | 1 [AHME BOBBIN CASE

32 | 1855-13 | 1 [FRAFIE4 BOBBIN CASE TENSION SPRING

33 | 185515 | 1 |TFARFAFIEEHAAL SCREW

34 | 1855-14 | 1 |THRIAFEFHERL SCREW

35 | 1441 1 |/REY BOBBIN

36 | 1344 1 |hER BOBBIN CASE POSITION BRACKET

37 | 6025 1 |hEZLEHAL SCREW 11/64X40 L=12

38 | 1345 1 [hEHZLE BOBBIN CASE RETAINER BRACKET

39 | 1346 1 |hEHZLEILEHRL SCREW 5/16X28 L=19

40 | 0058 1 | hFERZETELETYY— WASHER

41 | 1349 1 |hFERZLERIER BOBBIN CASE RETAINER POSITION SPRING
42 | 8064 1 [hFEHZEERITRLEDRL SCREW 11/64X40 L=4

43 | 8009 1 |hFEHZEVIEHRL SCREW 15/64X28 L=7.5

44 | 1347 1 |hERZ BOBBIN CASE RETAINER

45 | 1348 1 |hFEHZEY HINGE STUD

46 | 1350 1 |EftHiRIE4a BOBBIN CASE RETAINER SPRING WITH PIN
47 | 3052 1 |EVftiRiErRESHLC SCREW 9/64X40 L=45

_‘IO_




HAHE-EYRE
PRESSER BAR, FEED FOOT

_‘I‘I_




WA EYE
PRESSER BAR, FEED FOOT

Im e = 3

No. |onrs | QT A B

1 | 1402 1 |BZEAgHRL PRESSURE REGULATING THUMB SCREW 5/8X28 UN
2 | 28055 1 |HREERLTYE NUT 5/8X28 UN

3 | 1789 1 (BzBEXTILYT PRESSER BAR SPRING

4 | 1394 1 |z ERE PRESSER BAR GUIDE BRACKET

5 | 50003 2 [BzEfREHEORL SCREW 3/16X32 L=10.5

6 | 1395 1 |HZBEETRYR PRESSER BAR GUIDE BRACKET GIB

7 | 8101-10 | 1 [FRURAE4L SCREW 11/64X40 L=11

8 | 10652 1 [T RYIRGAFRC TV NUT 11/64X40

9 | 1397 1 |z BEEER PRESSER BAR GUIDE BRACKET SUPPORT

10 | 8060 2 [BAFEREEEALORL SCREW 9/64X40 L=8

11 | 1398 1 |z EEYiasE PRESSER BAR LIFTING AND RELEASING BRACKET
12 | 1393 1 [z PRESSER BAR

13 | 1403 1 ||z PRESSER FOOT

14 | 6025 1 R RLEHRL SCREW 11/64X40 L=12

15 | 1911 1 |z EFL/A— PRESSER FOOT LIFTING LEVER (HANDLE)

16 | 1910 1 [Bzx LT PRESSER FOOT LIFTER

17 | 8020-02 | 1 [WZEFLN—/VIEY PIN

18 | 1399 1 |EMAH R FOOT LIFTER LIFTING LEVER LINK

19 | 1400 1 |ERAHRLESHRLE HINGE SCREW 3/16X32

20 | 2068 1 |BEE PIN

21 | 8009 1 |[BE#ELHRL SCREW 15/64X28 L=1.5

22 | 1780 115 FOOT LIFTER LIFTING LEVER

1485 1 |5 (20”A) FOOT LIFTER LIFTING LEVER (FOR MODEL 20”)

23 | 1432 1 |BiEt FOOT LIFTER LIFTING LEVER SPRING

24 | 8086-01 | 1 |BitsHil SCREW 5/16X24 L=30

25 | 8050 1 |BlEhzhRl SCREW 9/64X40 L=11

26 | 6359-A 1 |RYEHF FOOT LIFTER LIFTING LEVER CONNECTING ROD JOINT
27 | 6384 1 |RYB#FERARL SCREW 15/64X28 L=8.1

28 | 1781 1 |BYE FOOT LIFTER LIFTING LEVER CONNECTING ROD
29 | 6360 2 |RYHEFvb NUT

30 | 1208 1 |[=20FEH BELL CRANK

31 | 1392 1 |=E2HEHLEHRL SCREW 11/64X40 L=6.5

32 | 1249 1 | ExYE UPPER FEED ROD

33 | 1392 1 | E&EYHLEHAL SCREW 11/64X40 L=6.5

34 | 1408 1 |EYR FEED FOOT

35 | 1450 1 |EYRESHRLE SCREW 11/64X40 L=6.5

36 | 1756 1 | EZVHERZR UPPER FEED ROD HOLDER PLATE

37 | 8100 3 | EREVEHZRLESORL SCREW 9/64X40 L=6.5

38 | 1460 1 |24 H—H—F FINGER GUARD

39 | 11142 1 [ Z4oH—H—F1ED v v— WASHER

_1 2_




LEYE
UPPER FEED MECHANISM

_13_




LEYHE
UPPER FEED MECHANISM

PR
Noloamrsnolary| B

1 | 1787 1 |[E&EYOvk UPPER FEED ROCK SHAFT CONNECTING ROD

2 | 1387 1 |4EER BELL CRANK DRIVING SHAFT

3 | 1386 1 | EXYOovrERL HINGE SCREW 5/16X24

4 | 11152 1 [ EZEYAYRER LTV NUT 5/16X24

7 | 1746 1 | EEVEAZILE UPPER FEED ROCK SHAFT BRACKET

8 | 1346 2 | EEVEAZILELLEHRL SCREW 5/16X28 L=19

9 | 8023-A 2 | EEYEARILE/vIEY | PIN

10 | 11176 3 | LEEVEAZ)LIESHRL SCREW 7/32X32 L=55

11 | 1235 1 [WZLETESE BELL CRANK CONNECTING LINK

12 | 28076 1 (R LETRESFEHENHLC SCREW M6X1 L=16

13 | 1392 1 | EEYAHRIESHRL SCREW 11/64X40 L=6.5

14 | 1390 1 | E&EYAATR BELL CRANK

15 | 1236 1 | E =Rl HINGE SCREW 1/4X28

16 | 19516 1 | ETF=HEHRLFvb NUT 1/4X28

17 | 18633-A | 3 [Twiv— (t=1.5) WASHER (t=1.5)

18 | 1743 1 | LEEYER UPPER FEED ROCK SHAFT

1482 1 | E&EYE (20"FA) UPPER FEED ROCK SHAFT (FOR MODEL 20”)

19 | 1744 1 | EEYEAZ)L (RT) UPPER FEED ROCK SHAFT BUSHING (FRONT)
20 | 1259 1 | EEYE#HS— UPPER FEED ROCK SHAFT COLLAR

21 | 17276 2 (LEREYERAS—IEHRL SCREW 1/4X40 L=4.2

22 | 1747 1 | EEYESE UPPER FEED ROCK SHAFT CRANK

23 | 8023-A 1 | EEYER/vIEY PIN

24 | 1251 1 | EEYZXESRE UPPER FEED FORKED CONNECTION

25 | 10776 1 |AEERE RQLEF Y NUT 1/4X32

26 | 35082 1 |Pvir— WASHER

27 | 1750 1 | EEYVXAE UPPER FEED FORKED CONNECTION SLIDE BLOCK
28 | 1752 1 | E#EYERE/ (T PIPE

29 | 1751 1 |AEERE AL HINGE SCREW 7/32X32 L=30

30 | 1749 1 | EEYZXEERLC HINGE SCREW 9/32X28 L=27

32 | 8105 1 | E#EYZXERCFVE NUT 9/32X28

33 | 1753 1 | E&EYIDY UPPER FEED LEVER LINK

34 | 1250 2 |VoUBEnl HINGE SCREW 1/4X28

35 | 19516 1 |2V BERLCFHYE NUT 1/4X28

36 | 1252 1 | EEYEhER (L) UPPER FEED ROCK SHAFT CRANK (UPPER)

37 | 1365 1 | EEVEhER (E)#H1C | SCREW 15/64X28 L=16

38 | 1253 1 | EEYIIAYRERL HINGE SCREW 6.75X32

39 | 1254 1 | ERXYIIAYRERLF YR NUT 6.75X32

40 | 1745 1 | EEYEAZIL (1) UPPER FEED ROCK SHAFT BUSHING (BACK)

41 | 1741 1 | EEYiIayk FEED ROCK SHAFT CONNECTING ROD

42 | 1255 1 | EEYEERE(T) UPPER FEED ROCK SHAFT CRANK (LOWER)

43 | 1365 1 | EEYEER(T) #H4al  | SCREW 15/64X28 L=16

44 | 1253 1 | EXYIIayRERL SCREW 6.75X32

45 | 1254 1 | EZEYIIAYRFERLFYE NUT 6.75X32

46 | 1249C 1 | EEUHE UPPER FEED ROD COMPLETE

47 | 1251C 1 | E3EYZGEREHE UPPER FEED FORKED CONNECTION COMPLETE
48 | 1252C 1| Bk EhERE (L) 4 UPPER FEED ROCK SHAFT CRANK (UPPER) COMPLETE
49 | 1255C 1 | EEYEhERS (F) M UPPER FEED ROCK SHAFT CRANK (LOWER) COMPLETE

_14_




TEYHE
LOWER FEED MECHANISM

_15_




TEYHE
LOWER FEED MECHANISM

I A =
No. | oARTS o QT Ao
1 | 1735 1 [EYE FEED ROCK SHAFT
1483 1 |3EYE (207 F) FEED ROCK SHAFT (FOR MODEL 20”)
2 | 1368 1 EYEsRhESHRLC SCREW 1/4X24 L=11
3 | 1366 1 [EYERARIL (R FEED ROCK SHAFT BUSHING (FRONT)
4 | 10579 1 [FEYEAZ)LIESHRL SCREW 15/64X28 L=20
5 | 6026 2 [IMRUtyk SCREW & NUT (SMALL) 9/32X28
6 | 6026-01 | 2 |/hRonal SCREW 9/32X28 L=19
7 | 602602 | 2 |/©MRFuk NUT 9/32X28
8 | 1734 1 | EVERYSY FEED ROCK SHAFT CRANK
9 | 1365 2 [EVEoSoo%HL SCREW 15/64X28 L=16
10 | 1736 1 |EAyk(FMEY PIN
11 | 1367 1 |EYVEARIL(18) FEED ROCK SHAFT BUSHING (BACK)
12 | 10579 1 | EVEAZ)LIESHRL SCREW 15/64X28 L=20
13 | 1369 1 |EYEE FEED BAR
14 | 1376 1 [EYsE FEED DOG
15 | 8100 2 |EYELEHAL SCREW 9/64X40 L=6.5
16 | 6007 1 | ETEmEH SLIDE BLOCK COMPLETE
17 | 10596 1 [ZEYEETILE OIL FELT
18 | 8031 1 |EYEETILREHRLE SCREW 3/32X56 L=4
19 | 1371 1 | ET&h FEED LIFTING ROCK SHAFT
1484 1 [ET% (20"F) FEED LIFTING ROCK SHAFT (FOR MODEL 20”)
20 | 1374 1 | L TEAZ)L (BT) FEED LIFTING ROCK SHAFT BUSHING (FRONT)
21 | 1327 1 | ET#A%ILIEDHRL SCREW 5/16X24 L=13
22 | 1511 1 | ET&#o529 FEED LIFTING ROCK SHAFT CRANK
23 | 6029 2 | LTEISUoFEHRL SCREW 3/16X28 L=14
24 | 1360 1 | ET#E#ERL HINGE SCREW 9/32X28
25 | 8105 1 | ETEEEAQ LT VR NUT 9/32X28
26 | 1375 1 | ETE#A%IL (&) FEED LIFTING ROCK SHAFT BUSHING (BACK)
27 | 1327 1 [ETEAZLIEHRL SCREW 5/16X24 L=13
28 | 1368 1 | ETFeEiRNIEDHRL SCREW 1/4X24 L=11

_16_




FEED REVERSING MECHANISM

R LUHTE

LT sy

)
2/ &
C

\

_17_




&S
FEED REVERSING MECHANISM

e o s |
No. |oARTS o QT & &

1 | 1723 1 |ZEAL—ILLEE SLIDE BLOCK GUIDE BASE

2 | 35034 3 |EAL—ILETELEHRL SCREW M6X1

3 | 8023-A 2 |EAL—ILEE/vIEY TAPER PIN (3.5 X 25)

4 | 20105-A | 2 |R7YLY BEARING

5 | 2067 2 |BAL—ILARTY T 1EHRL SCREW 11/64X40 L=6

6 | 1730 2 [ERL—L SLIDE BLOCK GUIDE

7 | 4094 2 |AERMyN—1EHRL SCREW M4X0.7 L=5

8 | 34012 2 [\ AE FEED REVERSING SLIDE BLOCK

9 [ 1733 1 [3iAvk(TF) FEED ROCK SHAFT CONNECTING ROD (LOWER)
10 | 27170 1 |AEEVIEHRL SCREW M5X0.8 L=6

11 | 6029 1 |3iZAYk(F)#oHrnl SCREW 3/16X28

12 | 1769 1 \vo oy FEED REVERSING CONNECTING LINK
13 | 1732 1 |AEEY CONNECTION PIN

14 | 1770 1 |21\ ERL HINGE SCREW 15/64X28

15 | 1768 1 |\ OERENERE FEED REVERSING LEVER SHAFT CRANK
16 | 1771 1 I\ ORTY2Y FEED REVERSING LEVER SPRING

17 | 1772 1 I\ HRTYU T FEED REVERSING LEVER SPRING HOOK
18 | 1729 1 |EAL—ILEZR SLIDE BLOCK GUIDE PLATE

19 | 31092 4 [ZERAL—ILIBZREEDHAL (5E) |SCREW M4X0.7

20 | 29056 1 |ZEAL—ILBZ DL (K) |SCREW M4X0.7

21 | 1728 1 |aAyk (b EY PIN

22 | 27170 1 |3AYR () EViEHRL SCREW M5X0.8 L=6

23 | 1774 1 |/ \wOEREhERE 4L SCREW 3/16X28 L=13

24 | 1766 1 |7\ /\—Ef FEED REVERSING LEVER SHAFT

26 | 1765 1 [/3wsLN— FEED REVERSING LEVER

27 | 28043 1 /3oL —1EHHal(B) SCREW M6X1 L=10

28 | 27170 1 |7\l —1EHAL (A) SCREW M5X0.8 L=6

29 | 1767 1 |/\woLnN— % FEED REVERSING LEVER STOPPER

30 | 1773 2 [I\woLnR—ZkyTHl SCREW 15/64X28 L=30

31 | 50409 2 |1\ HLIR—R by TFuk NUT 15/64X28

32 | 30066 2 |I\yHLNN—HziEHRL SCREW M5X0.8

_18_




NIV —F
BELT GUARD

_19_




NJ)LbAH—K

BELT GUARD
HRES [EK o
No. [ARTS Nol QTY i 4 PARTS NAME
1 1447CC 1 [NILMA—FEYk BELT GUARD COMPLETE
2 | 1447-01 1 |IRJLMA—FRE BELT GUARD
3 | 1447-02 | 1 [N)JLMAH—KEH/NN— BELT GUARD SIDE COVER
4 | 1447-03 | 1 |RJLEH—FEUTHR BELT GUARD STAY
5 | 6339 6 |NILhAH—FHEAN—1EHRL SCREW 1/8X44 L=4
6 | 20276 3 [(RNILMH—KFR{FIE SCREW 3/16X30 L=7
7 | 11142 3 |NILMH—FAREKIET Y v— WASHER

_20_




fTiEm

ACCESSORIES 1

LLF
Y,

1

5

GUUIED
GUGUIED

5
N

s

I

e

7(%\ %\\

_21_




tEm
ACCESSORIES 1

I a = *
No. Pﬂ‘;f‘fﬁo 15;‘5 & % PARTS NAME

1 N1124 3 |#t(DDx1) NEEDLE DDX1 #24

2 | 6050 1 |EHR CLOTH EDGE GUIDE

3 | 7047 1 |ERLEDHRLC SCREW 9/64X40

4 1441 6 [RE> BOBBIN

5 25649C 1 |KSA4/3 —4548 SCREW DRIVER COMPLETE

6 | 8123 1 UGN OILER

7 8132-B 1 |Am= ACCESSORY BAG

8 8124 1 |E=Z—)Lh/N\—(SK-2B-1F) VINYL COVER (SK-2B-1)
8124-LS| 1 |E=—)LA/\—(&)(SK-2B-1-20/) |VINYL COVER (LONG)(SK-2B-1-20)

9 19457 1 |7RALYF(25) HEXAGONAL WRENCH (2.5MM)

10 | 19458 1 |RAELVFEQ) HEXAGONAL WRENCH (3MM)

11 | 19459 1 |7RAELVFA) HEXAGONAL WRENCH (4MM)

12 | 19460 1 |7RAELVFG) HEXAGONAL WRENCH (5MM)

13 | 1488 1 |5EERSZ(H#E(SK-2B-1F) HEAD REST (SK-2B-1)

_22_



fTiEm2
ACCESSORIES 2

2

_23_




ftEm2
ACCESSORIES 2

HaEs

(EE

No. | bARTS Nol QTY & & PARTS NAME
1 1442 1 k%2 OIL PAN
1486 1[5 (20" F) OIL PAN (FOR MODEL 20”)
2 6055 12 |IE4T NAIL
3 11885 2 eV HINGE CONNECTION
4 11886 2 |[EvUEIL HINGE RUBBER CUSHION
5 11887 4 |a—4—dL CORNER RUBBER CUSHION
6 35254 1 [RILE QEEtEYER) THREAD STAND COMPLETE
7 1440 1 [RE&EEYE BOBBIN WINDER COMPLETE
8 13079C | 1 [K&Y (1000mm)Zy o4 CHAIN(1000mm) WITH HOOK
9 13098 1 [RFEILtEYE PEDAL COMPLETE

_24_




7l 5E

OPTION

_25_




7 5T

OPTION
hvd =] = %

No. [oAmT & o ﬂQET% & % PARTS NAVE
1 | 1458 1 |#EIRILN—R vk AUXILIARY BELT GUARD COMPLETE
2 | 11830 1 |#BIRILE—RiEHRL SCREW 9/64X40
3 | 15081 2 |H#EBINILEA—R R WOOD SCREW
4 | 16287 2 |(f#HBANILEA—RARBL Ty v— |WASHER
5 | 1459 1 [NV —F@EBR BELT GUARD AUXILIARY PLATE
6 | 6339 4 |N)LhH—FH##EBIHRIE SCREW 1/8X44 L=4
7 | MH-001 1 |BREBT7HT4— SYNCHRONIZER ADAPTOR
8 | 17529 1 [BREB[/ZZE SYNCHRONIZER SUPPORT
9 | 37102 2 |FvkMe NUT M6

_26_




— MEMO —



— MEMO —



SEIKO SEWING MACHINE CO., LTD.

2-13-6 Sakaecho,Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561(Overseas dept.)

FAX: 81-47-420-3560

E—mail: exsa|es@seiko—sewing_co_‘jp https://WWW.SeikO_SeWing.Co._jp/en
- UMk e

T273-0018 FE B fintEmKET2-13-6 cel

TEL: 047-420-3561

FAX: 047-420-3560 o [z

E—mail: eigyo@seiko—sewing.co jp https://www.seiko—sewing.co.jp/

Parts No. PB29110 (0225)
Rev. 2.8



